For Serial Nos.
540,000 & Higher

Alke

MFG. CO. INC.

PARTS MANUAL

LAZER Z

ADVANTAGE SERIES MODELS

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a
maximum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require trained mechanic
service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer, always give the
model number and serial number of your mower as well as the part number, description and quantity of the part needed.

The Serial No. plate is located on the right side of the console. For ease of ordering and reference, we suggest that you record the information
requested in the following identification table.

Place Model No. and Serial No. Label Here Engine Model No. and Spec. No. (Code)
(Included in Literature Pack)
or Fill in Below

Engine Serial No. (E/No)

Model No.

Date Purchased

Serial No.

Part No. 103-9171



EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS
Distributor bills dealer for part and freight charges where
applicable.

3. If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by 3:00 p.m., central time, with an Exmark Parts Plus® order of six (6)
line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS. Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance
to the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus®
order to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and
Exmark pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.




AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
DTor= I €T (o 10 | o TP 19-20
Electrical Diagrami..........ccooiiiiiiiiieiiiieee e 22
Electrical Group .....coovviiiii e 21
Electrical Logic SchematiC ............ccooovvviiiiiiiiiicccie e, 23
Engine Deck Group.......ccoevieiiiiiiiieiie e 14-16
Front Frame GrOUP ......oveviiiiiieei et 7-8
U B ] 0] U] o PR 11
HydrauliCS GroUP ....cccuuiiieiiieeeeee e 17-18
Main Frame GroUP ......coovvueiiiiiieeeiiie e e e 9-10
MOtioN CONLrol GrOUP ... ccvvviieeeeiieeeeie e 13
Park Brake GroUp ....o.uevviieiiiice e 12
YA B = To [ €1 {0 11 ] o F 3-4
60" DECK GrOUP...ccivvii i 5-6



52" DECK GROUP

Iltem | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-3183 Asm, Deck (103-3026-01) W/Decals ...... 1 39 | 32128-37 Nut, 7/16-14 WhizlocK...........cccceveuveenen. 16
2 | 3256-24 Washer, 3/8 SAE .......ccccoiiiiiniiieiiieee 3 40 | 1-603805 Idler Pulley 5.06 O.DV ......coccvvveviniennn 1

3+ | 103-2794 Sheave, Blade Drive ........c.c.cccevvevneennen. 3 41 | 1-633366 Belt, Blade Drive 52" Deck..................... 1
4 | 1-513208 Washer, Spring DisK .........ccccovceveviiienns 1 42 | 1-633447 ChainN....c.ooeiiiieiiecee
5 | 1-303334 Washer, 5/16 Spring Disk............c.ccccc... 1 43 | 103-1898 Screw, 7/16-14 x 1 5/8 Sp
6 | 32128-20 Nut, 5/16-18 Whizlock............cccceeevnneen. 8 44 | 103-3505 Seal, Double Lip ...ccooovveeiiiiiiiiiieiiiies 1
7 | 1-602913-01 Baffle Widmt, Discharge............cccccuueennee 1 45 | 103-9076 Cutter Housing Complete.............ccoe..e. 3
8 | 322-2 Screw, 5/16-18 x 5/8 46+ | 103-3182 Sheave, Jackshaft ............cccocoeriiiinnn

9% | 1-603299 Roller, Antiscalp.......... 47 | 103-2535 Spacer, Guard Bottom
10 | 3290-357 Nut, 3/8-16 Whizlock 48 | 323-6 Screw, 3/8-16 X L...cccvevveeceeiieeieeeeee
11 | 1-373034 Washer, PIVOL..........cccoceviiiiieniiciecnns 8 49 | 103-1072-01 Strut WIdmt, DecK.........ccccovvvveeriverineennn. 2
12 | 99-2842 SPACET ..ot 6 50+| 103-9086 Kit, SPINAIE ..o 3
13 | 98-5975 Washer, 3/8 Spring Disk...........cccccccuueenn. 13 51 | 1-633029 Spherical Rod End...........ccccoiiiiininienns 2

144 | 103-8280 Housing W/Bearings ...........cccoevvveeninenn. 3 52 | 327-11 Screw, 5/8-11 X 5..eeeivvieiiiiiiiiieeiiiiees 2
15 | 103-5870-01 Chute, Discharge 52" .........cccccceevvveennnnn. 1 53 | 3253-8 Lockwasher, 5/8 Reg.Spring .................. 2
16 | 322-5 Screw, 5/16-18 X L....eeevveieeiieieiiieee 5 54 | 302-19 Zerk, 1/4-28 Straight..........ccccevvveeeneneen.
17 | 3296-29 Nut, 5/16-18 Nyloc ... o d 55 | 1-632199-01 Pin Widmt, Deck Strut
18 | 1-633357-01 Shield, Belt 52".........ccccevievirieicncee 2 56 | 3219-6 Nut, 5/8-18 HEX.....c.ververviriiieniiniieieenen
19 | 1-323385 Knob, Belt Shield .............ccoceeiiiiennnen. 6 57@ | 3217-46 Nut, HH 3/4-16 Heavy...........ccccovuveennnn. 3
20 | 1-322110 Belt Guide WIdmt...........ccoovveervieeninnen. 1 58 | 103-2982 Key, 1/4 X 3/16 X 3/4 ..ccccvveeiiiiiiiie, 3
21 | 3213-5 Screw, 1/2-20 X 2..ceevveeceeeeeceeeeee 3 594 | 1-643393 Jackshaft .........ccooveiiiiiicie
22 | 323-11 Screw, 3/8-16 x 2 1/4 .. 2 60 | 103-1081 Asm, Strut Long..........

23 | 1-303537 Stud, Belt Shield ..........ccccoevviiiiiiiens 2 614 | 103-1330 Guard, Bearing Top
24 | 3256-3 Washer 5/16 Std Flat ............ccoeceeeninen. 4 62 | 323-7 Screw, Hex Cap 3/8 X 1 1/4 .........ccueene 18
25 | 1-323417 Washer, Rubber...........ccccoooiiiiniiinnenn. 2 63+ | 103-2544 Asm, Jackshaft Housing W/Brgs............. 1
26 | 103-3330 Spring, EXtension...........ccccovveeiviieenn, 1 64 | 103-2802 Washer, Spring Disk 3/4 ...........cccccounen. 3
27 | 1-513435 Washer, Spring Disk 1/2...........cccccoeene 3 65 | 103-6402 Blade, Notched. ........cocoveiiiiiiiiiiee, 3
28 | 103-5677 SPACET ..ot 1 103-6387 Blade, LOW Lift....ccoovveeiiiiiiiiieiiiceee, 3
20% | 103-5693 Kit, Idler Arm (103-6528-01) ¢ | 103-6392 Blade, Mulching .........ccccceiiiieiiiiiienen. 3
WIBEANNGS ..o, 1 103-6382 Blade, Solid ... 3
30 | 106-7159 OTING. e 2 103-6397 Blade, EXtreme .........ccocovveeiiieeiniicenee, 3
31 | 302-40 Zerk, 1/4-20 90° .....cccveviineeee e 1 66 | 103-3248 Asm, Jackshaft 52 ..........cccecvveriviieennn. 1
32 | 3256-4 Washer, 3/8 Std Flat ...........cccoveeeeiineenne 2 67A | 103-3257 Asm, Deck Complete...........cccovveeennnen. 1
33 | 3296-39 Nut, 3/8-16 NYIOC ......ccovuvreiriiieiiiieiiee. 19 68 | 103-2916 GUArd, TOP «eveeeiiiieeiiie e
34 | 103-3504 Bearing, Spherical.............. 2 69 | 98-5961 Screw, 3/8-16 x 4 Gr 8
35 | 1-633109 Idler Pulley 6.00 Dia Flat...........c..cceo.... 2 70 | 103-3506 Seal, Single Lip....ccccooovveiiiiieiiieiies
36 | 3234-11 Bolt, 3/8-16 x 1 Whizlock...........cc.ccueee. 1 71 | 32120-10 Ring, Retaining .........ccocoveeiieeiniecenen. 2
37 | 1-633456 Bushing, Idler.........c.ccoooiiiiiiiniiieen, 2 72 | 103-3037 Bushing, Splined.........ccccccoviiiiiiennnen. 3
38 | 3217-11 Nut, 5/8-11 HEX...ooovvveeiiieeiiiee e 2

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

4+ Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK524Q.

%Kit 103-4051 includes antiscalp roller, spacer, & mounting hardware.

+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the jackshaft and
bearings, jackshaft and sheaves, spindles and bearings, spindles and sheaves, and under top bearing guard. DO
NOT use a copper or nickel based antisieze.

nDex)p

Complete deck assembly excludes items #39, #42, #43, and #60 and includes mule drive belt from page 14.
Kit also includes items #13 & #33.
Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on nut, ltem #57.
Kit includes items #21, #27, #57, #58, #64 & #72.




52" DECK GROUP

41

positioned above large
sheave as shown.

Install open end —_|
of seal outward

&t

56~ Torque to

75-80 ftIbs

21
Torque to
55-60 ftdbs




60" DECK GROUP

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 103-3184 Asm, Deck (103-3029-01) W/Decals ...... 1 39 | 32128-37 Nut, 7/16-14 WhizlocK...........ccccvennennene 16
2@ | 3217-46 Nut, Hex 3/4-16 Heavy...........ccccoeevnnen. 3 40 | 1-603805 Idler Pulley 5.06 O.D. V ....ccooevvviiiennnns 1
3 | 3256-24 Washer, 3/8 SAE .......cccccoviiiiiiiieiiiies 41 | 1-633127 Belt, Blade Drive 60" Deck..................... 1
4 | 1-513208 Washer, Spring Disk .......... 42 | 1-633447 Chain.....ccccovcviviiiiicc,
5 | 1-303334 Washer, 5/16 Spring Disk 43 | 103-1898 Screw, 7/16-14 x 1 5/8 Sp
6 | 32128-20 Nut, 5/16-18 WhizlocK............ccccvvevnnen. 8 44M | 103-3505 Seal, Double Lip
7 | 1-602913-01 Baffle Widmt, Discharge.. el 45 | 3217-11 Nut, 5/8-11 Hex..........
8 | 322-2 Screw, 5/16-18 X 5/8 .........covvviiiiciiiennn. 5 46 | 103-2802 Washer, Spring Disk
9% | 1-603299 Roller, Antiscalp.........ccccveeriiieiiiineennnnn. 6 47 | 103-9076 Cutter Housing Complete..............ccoec... 3
10 | 3290-357 Nut, 3/8-16 Whizlock.... ...14 48 | 323-6 Screw. 3/8-16 x 1.......
11 | 1-373034 Washer, PiVot.........cccccovviviiii 8 49 | 103-1072-01 Strut Widmt, Deck
12 | 99-2842 SPACEN ...ttt 6 50+ | 103-2794 Sheave, Blade Drive............................... 3
13 | 98-5975 Washer, 3/8 Spring Disk .13 51 | 1-633029 Spherical Rod End .2
144 | 103-2544 Asm, Jackshaft Housing W/Brgs ............ 1 52 | 327-11 Screw, 5/8-11 X 5., 2
15 | 103-5830-01 Chute, Discharge 60" 53 | 3253-8 Lockwasher,5/8 Reg.Spring................... 2
16 | 322-5 Screw, 5/16-18 x 1.... 54 | 302-19 Zerk, 1/4-28 Straight.....
17 | 3296-29 Nut, 5/16-18 NYIOC .....ccvvveriiiiiiieien, 55 | 1-632199-01 Pin Wldmt, Deck Strut
18 | 1-633084-01 Shield, Belt 60"...........ccocvveeriieiiiiieeen, 56 | 3219-6 Nut, 5/8-18 Hex
19 | 1-323385 Knob, Belt Shield 574+3| 103-9086 Kit, Spindle ........cccccoevnnene
20 | 1-322110 Belt Guide Wldmt 584 | 103-3046 Sheave, Jackshaft Double
21 | 32135 Screw, 1/2-20 X 2..covveeiiiciieeeeeee 3 59 | 103-2982 Key, 1/4 X 3/16 X 3/4 ....eoveeeriiiieeen, 3
22 | 323-11 Screw, 3/8-16 x 2 1/4 ... w2 60+ | 1-643393 Jackshaft ...................
23 | 1-303537 Stud, Belt Shield ..., 2 614 | 103-1330 Guard, Bearing Top
24 | 3256-3 Washer 5/16 Std Flat ............ccocveevnnen. 6 62+ | 103-8280 Housing W/Bearings ..........cccceeevvveennn. 3
25 | 1-323417 Washer, Rubber.... .2 63 | 1-513435 Washer, Spring Disk 1/2 .. .3
26 | 103-3330 Spring, EXteNsion..........ccccceeiiiiiiieneenn. 1 64 | 103-2535 Spacer, Guard Bottom ............cccceeuveeeen. 4
27 | 322-6 Screw, 5/16-18 X 1 1/4 ......ocovviveviiecen 1 65 | 103-6403 Blade, Notched
28 | 103-5677 Spacer 103-6388 Blade, Low Lift.....
29% | 103-5693 Kit, Idler Arm (103-6528-01) + | 103-6398 Blade, Mulching
W/Bearings 103-6383 Blade, Solid ..o 3
30 | 106-7159 103-6398 Blade, Extreme..... .3
31 | 302-40 Zerk, 1/4-20 90°. ..oooviiiiiiiie e 66 | 103-1081 AsM, SrUt LONG ..c.veeiveeeiieniieiieeiieeieee 2
32 | 3256-4 Washer, 3/8 Std Flat 67 | 103-3249 Jackshaft ASSY.......ccccvveiiiiiiniiiciiics 1
33 | 3296-39 Nut, 3/8-16 Nyloc ..... 68A | 103-3258 Complete Deck Assy 1
34 | 103-3504 Bearing, Spherical 69 | 103-2916 Guard, TOP «eeeeeeiiieiieee e 1
35 | 1-633109 Idler Pulley 6.00 Dia Flat .............c.......... 2 70 | 98-5961 Screw, 3/8-16 X4 Gr8.....cccvveeeeeiiiiinnn. 1
36 | 3234-11 Bolt, 3/8-16 x 1 Whizlock.... 1 71 | 103-3506 Seal, Single Lip.... .1
37 | 1-633456 Bushing, ldler.........ccccooiiiiiiniiicn, 2 72 | 32120-10 Ring, Retaining ..........cccccveevviiiinicennne. 2
38 | 323-8 Screw, 3/8-16 X 1 1/2 ...ccccvvviviiiiiiiics 18 73 | 103-3037 Bushing, Splined...........cccccoooiviiiiiennn. 3

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

4+ Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK604Q.

* Kit 103-4051 includes antiscalp roller, spacer, & mounting hardware.

+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the jackshaft and
bearings, jackshaft and sheaves, spindles and bearings, spindles and sheaves, and under top bearing guard. DO
NOT use a copper or nickel based antisieze.

Dex)

Complete deck assembly excludes items #39, #42, #43, and #66 and includes mule drive belt from page 14.
Kit also includes items #13 & #33.
Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on nut, Item #2.
Kit includes items #2, #21, #46, #59, #63 & #73.




60" DECK GROUP

58 Small sheave mustbe
positioned above large
sheave as shown.

Install openend —_:
of seal outward

56 Torque to

75-80 ft-bs

2 Torque to
140-145 ft-Ibs

&
7 &
'S
AN
~N
0]

Torque to
55-60 ft-lbs

-6-



FRONT FRAME GROUP

Item | Part No. Description Qty. Iltem | Part No. Description Qty.
1A | 103-5473 Asm, Front Frame, 52" 33 | 103-3528 Asm, Floorpan (103-3241-01) W/Pads
A | 103-5474 Asm, Front Frame, 60" & DECAIS ..o 1
2 | 302-19 Zerk, 1/4-28 Straight .........ccccovcveeeriineenne 5 34 | 1-543511 Seal, Grease.......cceevveeeiiieeiiiieesiiee s 2
3 | 106-6572 Pad, Antiskid...........ccooveiieriiiiciee 2 35 | 1-632511-01 Caster WIdmt.........ccceevevviiieniiniienneene. 2
4 | 1-633553 Pad, Anti SKid .......ccoeeiiiiiiiiee 2 36 | 3296-51 Nut, 3/4-10 NYIOC......oceviiiiiiiiieiiiieeee, 2
5 | 103-2084 Asm,Lever(103-2083-03)W/Grip ............ 1 37 | 1-633508 Washer, Spring DisK..........cccccovuveeninnen. 6
6 | 1-633295 Grip, LIft LEVET ...eeviiiiieiiieiieceieeee 1 38 | 325-36 Screw, 1/2-13 X 7 1/2....cooviviiiiiiiiicens 2
7 | 103-2064-03 Arm Widmt, Deck Lift .........ccoccvvverineenns 1 39 | 1-811010 PlUG .o 2
8 | 1-633325 Spring, COmMpression.............ccceevveeennene. 1 40 | 103-2768 Guard, Seal .......cccceeiiiiiiiiiie 4
9 | 3256-24 Washer, 3/8 SAE Flat...........ccocceeevinenne 1 41 | 3296-23 Nut, 1/2-13 NYIOC .....eveiiiiiiiiiiieiiecee 2
10 | 3296-39 Nut, Nyloc 3/8-16 .......cccvveerriiiiiieiinenn 4 42 | 3230-1 Bolt, Carriage 5/16-18 X 3/4 ................... 4
11 | 32151-103 E-RiNG..ciiiiiiiiiiiie e 5 43 | 103-0063 Seal, Bearing.......ccccocvveiniieiiiiie e 4
12 | 1-633068 Arm, Deck Lift .....ceoeviiiiiniieiiieeiiiiee 2 44 | 1-633585 Bearing Cone.........cccceeviiiinieeeiiieenee, 4
13 | 1-633889-01 Plate, Deck Lift........cccovvivvirieririiiieiienns 1 45 | 32128-20 Nut, Whizlock 5/16-18............cccoevvrennee. 4
14 | 103-5350-01 Plate Widmt, Deck Lift...........c.cceevernrnne 1 46 | 103-3155 AXle, CaStET ......ovecvieeeiee e 2
15 | 1-633082 Bushing, Lift Lever ........cccccooveeiiieeennnen. 1 47 | 103-1918 BUShING ..o 2
16 | 1-633080 Bushing, Lift Lever ........cccccooveeiiieeennnen. 1 48 | 323-29 Screw, 3/8-16 X 1 3/8.....cccvveviieeaiiieans 2
17 | 323-13 Screw, 3/8-16 X 2 3/4 ..cccvveeiiiiieiiie 1 49 | 32151-29 Ring, Retaining .........ccocovveeiieiiniecenee. 2
18 | 1-633097 Hitch Pin W/Lanyard ...........ccccooeveeninen. 1 50 | 3274-18 Screw, Socket HD5/16-18x1 1/4 ............ 2
19 | 1-806005 Hairpin Cotter.........cccovviveeinieeeiieceeenn 1 51 | 1-543508 Bearing Cup, Tapered Roller ................. 4
20 | 323-9 Screw, 3/8-16 X 1 3/4 ..cccvvvvviiiieiiee 1 524 | 103-3051 Spacer, NUL........cccoeiiiiieiiieeceseee e 4
21 | 98-5975 Washer, 3/8 Disc Spring...........cccceevvenn. 12 53 | 103-5189 Asm, Caster Wheel (Pneumatic)............ 2
22 | 3290-357 Nut, Whizlock 3/8-16...........ccceevvvveennnnen. 15 1-633002 Tire, 13 x 5.0-6 4 Ply (Pneumatic).......... 2
23 | 323-6 Screw, 3/8-16 X 1..coceveeviieeiiieeeiieee e 1 103-3785 Asm, Caster Wheel (Semi-Pneumatic)... 2
24 | 323-7 Screw, 3/8-16X1 1/4 ......ccooveveirrieeene 12 54 | 3218-2 Jam Nut, 5/16-18 ......c.ccooverveiiieiieieene 2
25 | 3256-29 Washer, 7/8 SAE Flat...........cccceeenineenne 4 55 | 103-1955-01 Weldmt, Front Lift Shaft (LH) ................. 1
26 | 1-633096 Rod, Deck Lift .....cocouveiniiieiiieeiieceeen 2 56 | 103-5340-01 Weldmt, Front Lift Shaft (RH)................. 1
27 | 3217-11 Nut, 5/8-11 Regular..........c.cceeevuveennnnn. 8 57 | 1-523157 Washer, Spacer.......ccccccevvieiniiieiinnene 2
28 | 1-633441 Swivel, Deck Mount...........ccocceeeveeennnn. 4 58 | 1-634439 Asm, Deck Lift Spring .........ccccovevveennneenn 2
29 | 3256-7 Washer, 5/8 Std Flat ..o 4 59 | 103-3527 Asm, Floorpan (103-3242-01) W/Pads
30 | 1-633064 Spring, Deck SUPPOMt........c.ccoveveueeenenne. 2 & DECAIS ..o 1
31 | 3218-6 Jam Nut, 5/8-11 .....ccooviiiiiiiiiieeeieeee 4 60 | 1-543509 Bearing Cone, Tapered Roller ............... 4
32 | 103-4882 Cap, Grease ......ccccveeeveivireieee e 2

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

+ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut, Item #52.
Includes frame weldment plus items #32, #34, #39, #49, #51, #55, #56, and #57.

A




FRONT FRAME GROUP




MAINFRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-643255 Track, Seat (4” Adjustable)..................... 1 30 | 3256-23 Washer, 5/16 SAE Flat ...........cccceevnenne 10
103-8386 Spring, Seat Rail .........coccvveiiiiiiiiiiees 1 31 | 103-4434 GIIP ettt 1
2@ | 103-3524 SEAL et 1 32 | 323-6 Screw, 3/8-16 X L...cccvevcvieceeniieieeeee 2
3 | 1-543401 Spacer, Seat Track ..........cccoecveeevieeennn 2 33 | 1-633964-03 Stop, Park Brake.........cccccovveeinieeeniinnenne 1
4 | 322-3 Screw, 5/16-18 X 3/4 ......ccovvvvvveiieininen, 6 34 | 1-633696 Cable, throttle ..., 1
5 | 103-3521 Cushion, Seat .........ccceeviveiiiiecieee 1 35 | 103-0284 Tab, Armrest Adjustment ............ccccceee.. 2
6 | 103-3520 Cushion, Backrest...........cccoeovevvernrnnen. 1 36 | 322-7 Screw, 5/16-18 X 1 1/2.....ccccvvvvvvvennnn 2
7 | 103-0292 Cushion, Armrest (RH).........ccccoevieeennn. 1 37 | 1-633349 Spring, COMPression ..........ccocceeeevieeens 2
8% | 103-0291 Cushion Armrest (LH) ......ccooceeeviieennnn. 1 38 | 3212-4 Screw, 7/16-20 X 1.00.........oeviveeeiineenns 2
9 | 1-633859 Seat Frame .......ccccovveveiiiieeiiiee e 1 39 | 3296-38 Nut, Nyloc 7/16-20.......cccveeriieeiiieene 2
10 | 3256-3 Washer, 5/16 Std Flat ..........cccccceeevieenne 2 40 | 1-513592 Ball, Red (Throttle).........cccccoiveeiiiniennnn. 1
11 | 103-7617 Asm, Frame (103-8447-03) W/Decals....1 41 | 107-0075 BUShING ..o 1
12 | 1-633007 Wheel/Tire ASSY....cccceivuieeiiiieiiieeenieeen 2 42 | 107-0076 SPIING ettt 1
1-633008 Tire, 23x10.5-12 4 Ply .ccoviiiiiiiiieiiicene 2 43 | 107-3058 Catch, Seat LatCh .........ccccvevviiieiniieens 1
1-633009 WHheel ...c.ovviiiiiiii e 2 44 | 1-603336 Cable, Choke.........cceviiiieniiiee 1
13 | 103-5454 Asm, Console (103-5193-03) W/Decals .1 45 | 107-3155 Cotter, Hair Pin Double Loop ................ 2
14 | 103-4423 Asm, Seat Frame..........cccccceevnieeenineenns 1 46 | 32128-23 Nut, Hex Flange Side Lock 1/2-13 ......... 2
15 | 242-50 Nut, Wheel 1/2-20 .........cccevieiniiiiennenns 8 47 | 106-0887 KNOD . 2
16 | 1-633293 Rod, Seat Hold-Up.......cccoovieeiiiiieninen. 1 48 | 107-3124 CliP e 2
17 | 322-5 Screw, 5/16-18 X 1....cocovvvvvviieiieireenenn 1 49 | 103-4553 Asm, ROPS Fold Pin.........cocevviviiennnne 2
18 | 323-39 Screw, 3/8-16 X 5.ccocveveiiiiieiieeeeee 2 50 | 323-6 Screw, Hex Cap 3/8 X 1 ......ccvvveeeiivneennns 8
19 | 3296-2 Nut, Nyloc #10-24 ......cccvevviiiiiiiiieen, 2 51 | 107-3154 Nut, Push 3/8-16........ccccceeviiiinniiiennen. 2
20 | 3296-29 Nut, Nyloc 5/16-18 .........oeevvvieriiiieiinen. 5 52 | 98-5975 Washer, Spring Disk 3/8 ...........cccccoeunen. 8
21 | 3296-39 Nut, Nyloc 3/8-16 .......cccuveerriieiiieiinenn 3 53 | 321-6 Screw, 1/4-20 X L..ocoieeeeiiiieeiiiiesiieeeis 1
22 | 3290-357 Nut, Whizlock 3/8-16...........ccceevvvveennnnn. 10 54 | 1-303335 Plastic Tie (Large)......cccccveeriuveeinieeennnn 1
23 | 32128-20 Nut, Whizlock 5/16-18...........c.ccecevvrnene 8 55 | 325-13 Screw, 1/2-13 X3 L4 ....ccoovvieiiieen, 2
24 | 323-20 Screw, 3/8-16 X 3-1/4.....ccovvvvevieinenee. 1 56 | 1-807513 Screw, #10-24 X 1/2.....coocvviciiiieenn, 2
25 | 3256-24 Washer, 3/8 SAE Flat.........ccccccoevvernenne 1 57 | 32128-33 Nut, Whizlock 1/4-20.........ccoceevvviinernenns 1
26 | 103-4469 Kit, Seat Belt..........ccccovuveeniiiiiiiiieien, 1 58 | 1-513762 Clip, LOOM ..o 1
27 | 107-3083 Latch, Seat........cccocvevviriiiiiciiecenees 1 59 | 103-8383 Bolt, Seat Cushion...........ccccccecvvviiennnnne 5
28 | 322-4 Screw, 5/16-18 X 7/8 ......ccovvvvvveieeineenen, 2 604 | 103-8436 Kit, ROPS LZ ......ovvoiiiiiiiiieieeneeeee 1
29 | 1-513658 BUMPET ..o 2

Exmark black touch up spray paint - gloss black.
Includes armrests, armrest adjuster hardware and seat back decal. Does not include seat belt or tracks.
Not illustrated.

Includes ROPS fold pin plus hairpin, item #45.
Rollover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mounting
hardware, fold pivot and locking hardware, seat frame assembly item #14, catch item #43, and seat belt assembly

*eEHxO

item #26.




MAINFRAME GROUP

-10-



KOHLER FUEL GROUP

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 1-303077 Clamp, Fuel Line.......c.ccoooviiniiiiiiiiicenns 6 11% | 103-2133 Asm,Tank Fuel (RH) ..........coeeviiieennnen. 1
2+ | Kohler Part No. 2405002 Fuel Filter .................. 1 12 | 1-633347 Valve, FU€l........ccccvvvviviiiiii 1
3 1-513762 Clip, LOOM oo 2 13 | 1-633348 Fuel Line.......ooviiieiiieeee e 1
4 | 1-303335 Plastic Tie (Large) ......cccoceevvveerrcieeeninnen. 1 14 | 1-633349 Spring, Fuel Tank .........ccccoeeviiieiniinenns
5 | 103-3536 Cap, Fuel Tank ........ .2 15 | 321-3 Screw, 1/4-20 x 5/8.....
6@ | 103-2605 Fitting, Fuel Blkhd W/Screen.................. 2 16 | 322-3 Screw, 5/16-18 x 3/4
103-2784 O-RiNG et 2 17 | 3296-47 Nut, Thin Nyloc 5/16-18 ............ccceeeeeenn. 6
7 3256-23 Washer, 5/16 SAE..........ccccccoviiiiieceannnnn. 10 18 | 1-805004 Washer, Lock 1/4.........cooeviiiiiieiiiiiins 1
8 1-543456 Fuel Line.....cvvieeiiiiieeieee e 1 19 | 1-805005 Washer, Lok 5/16........c.cooviiiiiieeeeennnns 4
9¢ | 1-633023 Stud, Fuel TanK..........ooocveveieiiniiiiieeeen, 6 20 | 103-2885 Fuel Line.......ooviiieiiieeee e 1
100%| 103-2132 Asm, Tank Fuel (LH) ......cccccoiniiieiieenns 1
+ Refer to Engine Owner’'s Manual (Fuel Filter Must be 15 Micron or smaller).
@® Use Pro-lock, Nut type (Part No. 1-840022), .5ml tube on fuel fitting threads.
& Use Pro-lock, Retaining Type (Part No. 1-840023), .5cc tube on stud threads going into the tank.
* Includes tank, cap, fitting & studs.
U Not illustrated.

-11-




PARK B)RAKE GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-513140 BUShING......ooiiiiiiiiiieiccc 2 16 | 3257-42 Key, Woodruff 5/16 X 1 .......cccceevvvreennnnn. 2
2 | 1-633454 Spring, Brake Rod..........ccccoovveiiiiieennn. 2 17 | 1-633268 Grip, Brake Lever.........cccoceevvciiiinienns 1
3 | 1-633477 ROd, Brake.........ccocoveveiiieieniennieceeneens 3 18 | 3234 Screw, 3/8-16 X 3/4....cccveveiiiiiiee
4 | 1-634500 Lever (1-632489-03)W/Grip .. w1 19 | 103-2399 Pin, Clevis Spring 3/8
5 | 1-632217-03 Shaft, Brake ........cccccovvieiniiiiiiiieeiiieens 1 20 | 325-17 Screw, 1/2-13 x 4 (52")

6 | 103-0352-03 Bracket, Brake (52")......ccccceeiiieeeniineenns 2 * | 325-20 Screw, 1/2-13 X 6 (60”) ...evveevivieeiiieens 8
* | 103-0354-03 Bracket, Brake (607)........ccccveerrieeenenenn. 2 21 | 1-603991 Zerk, 1/4-28 Straight (527)......cccccveevnnen. 2
7 | 1-523157 Washer, Spacer ........ccccvevvieiiiieeenen. 2 * | 302-19 Zerk, 1/4-28 90° (60").....ccevvveeriiieeeninannn
8 | 1-809036 Nut, Slotted 1.00-20.... w2 22 | 32128-49 Nut, Whizlock 1/2-13 UNC-2B

9 | 103-0355 Band, Brake ..........cccoovveviiinienieiiene 2 23 | 3219-3 NUt, 3/8-24 ..o
10 | 1-633380 Spacer (Short)(52") ....eeevvveeinieeeiieeene 4 24 | 3290-357 Nut, Whizlock 3/8-16..........cccceeviuveennee. 4
* | 1-633060 Spacer (Short) (60”) ....ccccvveeriieeeriieenie 4 25 | 1-808285 Pin, Clevis 3/8 X 1 1/4 .......covvueviiiaenne, 1
11 | 1-633382 Spacer (Long)(527).....ccevvveiiiieieiiieenin 4 26 | 3256-4 Washer, 3/8 Std..........cccevviiiiniiieiieene 4
* | 1-633062 Spacer (Long)(607)......ccccvveeriieeeiieeennnn 4 27 | 3272-10 Pin, Cotter 1/8 X 3/4 ......ooocvveiiiiiiieenn, 2
12 | 1-633102 Bearing, Flange.........ccccccevnieiinineennenn, 2 28 | 1-806800 Pin, Cotter 9/64 X L 1/2 ......cccovvvvvveeennn 2
13 | 1-633131 YOKE oo 4 29 | 322-9 Screw, 5/16-18 x 1 3/4

14 | 1-633144 Pin, Trunion ... w2 30 | 103-0384

15 | 103-0590 Hub & Drum W/Studs, Wheel................. 2 31 | 103-0374

* | 1-633926 Studs, Wheel ..., 8

Exmark black touch up spray paint - gloss black.
*  Not lllustrated.

-12-




MOTION CONTROL GROUP

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 1-303105 YOKE oo 2 20 | 322-6 Screw, 5/16-18 X L 1/4......oeveveeeeeien. 4
2 98-5975 Washer, Disc Spring 3/8.........cccccevuuneen. 4 21 | 3234 Screw, 3/8-16 X 3/4...c.cooviiiiiiiieeiien, 8
3 103-4079 DaMPET ... 2 22 | 323-7 Screw, 3/8-16 x 1 1/4..................l 4
4 | 1-543017 Ball Joint (RH)......cooiiiiiiiiiiiiiiiiieeeces 2 23 | 3239 Screw, 3/8-16 X 1 3/4 ..o, 6
5 1-603735 Bushing, Nylon (Reverse Ind)................. 2 244 | 1-803022 Set Screw, 5/16 X 5/8.......ccuveeeiiiiiiinnen. 2
6 1-603737 Bolt, (Neutral Return) ...........cccceeeeeennnnes 2 25 | 3296-39 Nut, NyloC 3/8-16......cccveieieeeiiiiiieeeeene 6
7 1-603807 Spring, (Neutral Return) ............cccceeeeenn. 2 26 | 3219-2 NUL, 5/16-24.....oveiieeeiiiiiieeee e 8
8 | 1-403180 Screw, 5/16-18x1 3/8 SP......ccovvevvveennnnn. 4 27 | 1-804524 Nut, 5/16-24 (LH) ..cocoviiiiiiiieeiiiiieeeeeee 3
9 | 32128-20 Nut, Whizlock 5/16-18..........ccccovveeeeeennne 12 28 | 3220-2 Nut, Jam 5/16-24 ........ccovveeeiiiiiiieeeene 2

10% | 103-3457 Handle (103-3326-03) W/Grip (LH) ........ 1 29 | 3256-2 Washer, /4 ... 2
11 | 103-3458 Handle (103-3327-03) W/Grip (RH)........ 1 30 | 3256-3 Washer, 5/16 Std........ccccoeviiiiieieeeniiins 4
12 | 1-632208 Arm, Pump Control............ccceeeeeiiniinenen. 2 31 | 3290-357 Nut, Whizlock 3/8-16..........ccccvveeeeeernnee 8
13 | 103-4781 Bracket, Motion Control (LH).................. 1 32 | 32725 Pin, Cotter 3/32 X 1/2 .....uvvveeeeiiiiiieeenn. 2
14 | 103-4782 Bracket, Motion Control (RH) ................. 1 33 | 1-808280 Pin, Clevis 5/16 X 1......cccccceevnnnnnnnnnnn. 2
15 | 103-3064 Link, Tracking Rod ...........ccccoeeviiiennnen. 2 34 | 3296-29 Nut, Nyloc 5/16-18........ccevvveeeeiiiiiiieeennnn 4
16 | 1-633102 Bearing, Flanged..........c..ccoooviniiieninnen. 4 35 | 1-323245 Spring, COMpression ...........coccvveevieeens 2
17 | 1-633152 Ball Joint (LH) ...coooviiiiiiiiieiiieeeeeee 2 36 | 103-3060 Knob, Tracking........cccocceveeeiiiiiiiiieeens 1
18 | 103-0407 Arm, Control Shaft..........cccccceoviiiniicns 2 37 | 103-4330 Asm, Tracking Rod ............coceevviieinnnen. 1
19 | 103-3456 Grip, Motion Control Handle................... 2 38 | 103-4331 Asm, Tracking Rod ............coceevviieinnnen. 1

Exmark black touch up spray paint - gloss black.
*  Not lllustrated.
+ Use Pro-lock, Nut type (Part No. 1-840022), .5ml tube on setscrews.

-13-



ENGINE DECK GROUP

HEAVY SPRING
1.25 SPRING OD

Install open end
of seal outward

LIGHT SPRING

1,00 SPRING OD T
SERVICE SPRING
WITH ITEM #8 19
SPRING KIT
Iltem | Part No. Description Qty. Item | Part No. Description Qty.
1 | 98-5975 Washer, Spring Disc 3/8...........ccccoeveene 1 15 | 323-11 Screw, 3/8-16 x 2 1/4 (Light Spring)....... 2
2 | 302-40 Zerk, 1/4-20 (90°) ...ccocuvveeiiiieiiiieeiieeeene 1 323-11 Screw, 3/8-16 x 2 1/4 (Heavy Spring) .... 1
3 | 103-5677 16 | 323-9 Screw, 3/8-16 X 1 3/4.....cccvevviiiiinieenns 1
4 | 1-603401 17 | 323-13 Screw, 3/8-16 X 2 3/4 ....cccvvviiiiiiiiiens 1
5 | 3256-4 18 | 1-800805 Screw, 3/8-16 X 3 1/2 Gr8......c.cccevveuen. 1
3256-4 19 | 3296-39 Nut, NYIOC 3/8.....ooiiiiiiiiecicie e
6 | 103-2627 20 | 3256-24 Washer, 3/8 SAE
7 | 106-7159 21 | 103-2916 GUard, TOP .ooovveeeiiieeeiiee e
8H | 103-9020 Kit, Mule Idler Spring..........cccceevevveenineen. 1 22 | 103-3506 Seal, Single Lip......cccevviieeniiieiiecee, 2
9 | 1-603496 Bushing, Idler...........ccoooiiiiiiiniien, 1 23 | 32120-10 Ring, Retaining.........ccccoevvvveeiiiieeiiiene 2
10 | 1-603805 Pulley, IdIer ..., 1 24 | 103-3504 Bearing, Spherical ..........cccccovviiiniiienne 2
11 | 3290-357 Nut, Whizlock 3/8-16 25 | 1-633082 Bushing (Heavy Spring)..........ccceeveveennee 1
12 | 1-633166 Pulley, IdIer ..., 26 | 1-653366 Bushing, Shouldered (Heavy Spring)..... 1
13 | 103-4014 Belt, Mule Drive 27 | 323-12 Screw, 3/8-16 x 2 1/2 (Heavy Spring) .... 1
14% | 103-5695 Kit, Idler Arm (103-4593-03) 28 | 103-8599 Spring (Heavy Spring) ...........c.cocevuune. 1

W/BEANNGS ...t 1

Exmark black touch up spray paint - gloss black.
%Kit also includes item #19.
B Kitincludes items #5 (3), #11 (2), #15 (1), #25, #26, #27 & #28.

-14-



ENGINE DECK GROUP (cont.)

Item | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 1-643315 Baffle, Engine Cooler (25HP) ... w1 25A | 3212-10 Screw, 7/16-20 x 2 1/2..
2 | 1-303335 PIastiC Ti€ ..ocvveiieiieciee e 2 26 | 1-803035 Rivet, 3/16 X L/4....ccooveiiieiiiiiicie
3 | 1-523420 Bumper, Rubber...........cccccovinniinn. 27 | 3296-42 Nut, NyloC 1/4-20.......ccoccviiiriiiiiiiiennn. 4
4 | 322-6 Screw, 5/16 x 1 1/4 . 28 | 103-7454-03 Bracket, Guard Top ... .2
5 | 1-633630 Grommet.........cccoieiiiiiiiiin 29 | 3256-2 Washer, 1/4 Std.........ccoccovviiiiniiieinne 4
6 | 1-603610 Washer, Spring Disc 30 | 3256-3 Washer, 5/16 Std..........cccocvvivciieiinnenne 1
7 | 1-633615-03 Guard, Rear Engine. 31 | 32128-20 Nut, Whizlock 5/16-18... .2
8 | 1-633543-03 Strap, CIUtCh .....cceevviiiiiiiiiiicceeeee, 32 | 3290-357 Nut, Whizlock 3/8-16.........ccceevvrrieernane

9@ | 103-3245 Clutch Kit (23HP) ..c.eoevviiiieiiieicce, 33 | 32128-33 Nut, Whizlock 1/4-20.........cccevvviiieennene
@® | 103-3246 Clutch Kit (25HP) ........ 34 | 1-633396 Clip, Loom .56

103-3012 Kit, Brake Pole Module 350 | 1-809108 Screw, Self Tapping 5/16-18x1.75
10 | 1-633453 Spacer (23HP) .....oooiiiiiiiiieieeeeen O | 1-809076 Screw, M6-1.0 X 45mMMm ..........oooeeeeieennnn. 2
1-633179 Spacer (25HP) ............. 36 | 1-303428 Elbow, 3/8 NPT.... .1
11 | 103-3340 Asm, Shield W/Decals 37 | 1-323236 SPACET .....iiiiiiieiiiie e 2
12 | 103-1308 Shield, ENgine........cccccoovoiiveeeeiiiiiiieeenn. 1 38 | 1-633545 Spacer, Grommet ...,
13 | 323-9 Screw, 3/8-16 x 1 3/4 ... b 39 | 1-633988 Spacer, Clutch Anchor-.....
14 | 1-634796 Shield (LH) — Subassy ..........cccccecvveennnnn. 1 40M | 103-3247 Kit, Clutch Jumper Harness
15 | 1-633301 Shield, Heat ........ccooceevviiiiiniieieee, 2 41 | 3256-63 Washer, 3/16 Std........ccccveveiieeniiiniene 6
16 | 3214 Screw, 1/4-20x 3/4 ... A 424 | 1-543232 Nipple, Pipe 3/8 NPT ......ccccocvviienieenen. 1
17 | 1-643313-03 Shield, Muffler...........ccccvvveriinriiiiiiiinianans 1 43% | 103-7480 Kit, Muffler Kohler ..........cccoooeveiiiiiiiiinnnn. 1
18 | 1-644316 Shield (RH) — Subassy..........cccccecuvvennnn. 1 44V | 9266934 Screw, 5/16-18X.5......ccccvevveiieiiiiiieen 2
19 | 1-523285 Clip, Shield................... 45V | 324-2 Screw, 7/16-14X.75 G5 ...ccceevvvevrieiiene, 2
20 | 103-3535 Kit, Cable Heat Shield 46V | 3253-6 Washer, Lock 7/16.........cccocvenieiieenncns 2
21 | 322-19 Screw, 5/16-18 X 4 ...ccocvvvvveeiiieieiieeen 1 47 | 33014-00 Nut, HeX M8 1.25........cciiiiiiiieiiiceiene 4
22 | 3214 Screw, 1/4-20 x 3/4 .. ....10 48 | 1-805005 Washer, Lock 5/16 HVy.........cccceeeeinnnnee 4
23 | 1-613235 WaSsher ... 4 49 | 98-5975 Washer, Spring Disc 3/8 ...........cccccouee. 4
24 | 323-6 Screw, 3/8-16X1L ....ccccuveeviiieiiiieeiieeeee 6 50 | 1-653291 GaSKEL......oiiiiiiiiiceee e 2

Exmark black touch up spray paint - gloss black.

<00 Eex)p+

Use a Teflon Pipe Sealant or equivalent on threads.

Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.
Includes items #20, & #50.

Includes clutch and jumper harness kit item #40.
Includes jumper harness, clip and 2 plastic ties item #2.
If your engine has the mounting bracket welded to the muffler as shown use this screw.

If your engine has an “L” mounting bracket bolted to the bottom of the muffler use this screw.

If your engine has the mounting bracket welded to the muffler as shown use hardware shown. If you engine has an

“L” mounting bracket bolted to the bottom of the muffler see a Kohler dealer for mounting bracket hardware.

Kohler Replacement Parts List

(Refer to Engine Owner’s Manual)

Description

Engine Oil Filter ..........cccccevvneen.
Engine Air Cleaner Element
Engine Air Precleaner................

Kohler Part
5205002-S
2408303-S
2508305-S

-15-




ENGINE DECK GROUP (cont.)

-16-

5

- 2

X{;\\ s N ?ﬂl’ P

\ S Ny | OIL DRAIN |
S s | M [j |
‘ 2 2

il




HYDRAULIC GROUP

Item | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 103-1947 Asm, Reservoir W/Decal ...........cccccoeeee. 1 24 | 103-3736 Hose, Upper RH (52) .......oovviiviiiiiienn, 1
2 | 103-1948 Cap, Hydraulic Reservoir ....................... 1 25 | 103-3735 Hose, Lower LH (52)......c.ccoviieiiiiieennnnn. 1
3 | 103-1949 Gasket, Reservoir Cap..........ccceevveeennnne. 1 103-1863 Hose, Lower (60) ........ccocveerrieeeiieiennnnn. 2
4 | 104-7836 Head, Filter ........coooiiiiiiiien 1 26 | 103-3737 Hose, Lower RH (52) .......oovviieiiiiiiennn 1
5 | 1-513211 Element, Hydraulic Oil Filter................... 1 27 | 103-6907 Sheave, PUMpP ... 2
A | 1-523541 Element, Hydraulic Filter (Winter)........... 1 28+ | 1-803022 Setscrew, Sq Hd 5/16-18 x 5/8............... 2
6 | 103-1988 Clamp, Hose (11/16).....ccccceviveeennneennnnn. 4 29+ | 30-1710 Setscrew, Sq Hd Cup 5/16-18 x 1........... 2
7 | 103-1716 Clamp, Hose (17/32) ...ccccveeiiieiiiiieennnn 3 30+ | 1-803050 Setscrew, Sq Hd Cup 5/16-18 x 3/4 ....... 2
8 | 103-1826 Asm, Hose HydrauliC..............ccceevuneennne 1 31 | 5-1077 Key, Machine 3/16 SQ X 1 ........ccceeennee. 2
9 | 103-1827 Asm, Hose HydrauliC..............ccceevuneennne 1 32 | 1-603991 Adapter, Straight (52).........ccccevvvveeniineen. 4
10 | 103-1808 Hose, HydrauliC..........cccccveeviieiininiennen. 1 1-603919 B0SS O-RiNG ..covvvveiiiiieeiie e 1
11 | 103-1806 Asm, Case Drain HoSe............ccccevuerenne 1 1-603992 Flare O-RiNG .......cooviiveiiiiiiiiieeieeeenn 1
12 | 103-1807 EIDOW,45° ... 1 1-633786 Elbow,90° Long (60) .......vvvevvveeiniieeenne 4

1-603921 B0SS O-RiNG ....oeveiiiieiiiiieiieeeeeeenn 1 1-603919 B0SS O-RiNG ...ovveeiiiiieeiiieeee e 1
13 | 103-1828 Adapter, RUN Te€.......ceeeviiiiiiiiieiiieene 1 1-603992 Flare O-RiNG .......cooviiveiiiiiiiiieeieeeenn 1
1-603921 B0SS O-RiNG ....oeveiiiieiiiiieiieeeeeeenn 1 33 | 1-633167 Pulley, Idler W/Bushing...........cccccceenee. 1
14 | 103-1801 Adapter, Straight..........cccooveeiiiieeniiienns 1 34% | 103-5694 Kit, Idler Arm (103-4595-03)
1-603921 B0SS O-RiNG ....oeveiiiieiiiiieiieeeeeeenn 1 W/BEANNGS ...ccvuvveeeiiiieiiiiee e 1
15 | 103-1912 Adapter, Straight..........cccooveeiiiieeniiienns 1 35 | 323-9 Screw, HH 3/8-16 X 1 3/4......ccccveevveeennnn 1
1-603921 B0SS O-RiNG ....oeveiiiieiiiiieiieeeeeeenn 1 36 | 3256-3 Washer, Flat Std 5/16...........ccoccveevnnen. 1
16 | 103-1799 EIDOW,90°.....cciiiiiiiiriieie e 2 37 | 3290-357 Nut, Whizlock 3/8-16..........ccccevveveirininnns 8
1-603921 B0SS O-RiNG ....oeveiiiieiiiiieiieeeeeeenn 1 38 | 103-5677 SPACET ....eeeiiiiie et 1
17 | 321-3 Screw,1/4-20 X 5/8 ....cocvvvceeiieiicee 2 39 | 32128-33 Nut, Whizlock 1/4-20.........ccoceevvviinernenns 2
18 | 1-805004 Lockwasher, 1/4........ccccoceevniiiiinieninnn, 2 40 | 1-633567 Sheave, ENgine ........ccccovviiiiniieniieens 1
19 | 103-1802 EIBow, 90°.....ciiiiiiiieiiee e 2 41 | 103-6906 Belt, PUmp Drive.........ccoceeviiieiiiiceee. 1
1-603921 B0SS O-RiNG ....oeveiiiieiiiiieiieeeeeeenn 1 42 | 323-8 Screw,3/8-16 X 1 1/2....ccovvveiiiiieiiiieens 1
20 | 103-7262 Pump, Hydraulic..........cccoeeniiiiiiiiiennen. 2 43 | 1-800805 Screw,3/8-16 X 3 1/2 Gr8.......cceeevvvennn 1
103-7441 Kit, Input Bearing ..........ccccovveeerveeenninnnn. 1 44 | 323-7 Screw,3/8-16 X 1 1/4....ccovvveeiiiieiiieens 4
103-8448 Kit, Thrust Bearing ..........ccocceeevvveeninnen. 1 45 | 106-7159 O-TING ceieiee e 2
103-7443 Kit, Cylinder BlocK...........ccooveeriiiiennnen. 1 46 | 13-2840 Key, /4 X LA X1 U4 .o 1
105-6184 Kit, Overhaul Seal ..........ccccoceveieiienncnns 1 47 | 302-40 Z2erk,90° 1/4-28.......cccovvvviiiiiieiene 1
103-2741 Kit, Shock Valve 10A/10L..........ccccevueee. 1 48 | 103-3504 Bearing, Spherical ...........cccocoeiiiiiiennn. 2
21 | 1-603990 Connector, Straight ...........ccoceiviienne. 4 49 | 103-3330 Spring, EXtENSion..........c.ccccevvieiiinenns 1
1-603920 O-RIiNg (SAE #8) ...ccuvviiiiiiiieeeieee 1 50 | 321-6 Screw, HH 1/4-20 X L...ccovviiiniiiieiiieenns 2
1-603992 O-Ring (37° Flare #8)........cccccuveevcueeennnn. 1 51 | 3256-22 Washer, SAE 1/4 ........ccccoviiiiniiieiinne 2
22 | 103-5333 Motor, Wheel Drive .........cccceeeviveenineen. 2 52 | 103-2916 GUArd, TOP «eveeeiiiie e 2
23 | 103-3733 Hose, Upper LH (52) .......coovvviiviiieninen. 1 53 | 103-3506 Seal, Single Lip....ccccoooveiiiiiiieiies 2
103-3734 Hose, Upper (60) .......cccceerrieenniieeninennn 2 54 | 32120-10 Ring, Retaining .........ccocoveeiieeiniecenen. 2

Exmark black touch up spray paint - gloss black.
+ Use Pro-Lock, Nut Type (P/N 1-840022, 5 ml tube) on setscrews.
A Use only for operation below 32°F (0°C).

-17-




60" ONLY

23

25

HYDRAULIC GROUP

-18-

Torque to
15 ft-los




DECAL GROUP

Item | Part No. Description Qty. Item | Part No. Description
1 | 103-3996 Decal, Console.........cccoevivvrieeneeiieeniennn 15 | 103-3997 Decal, Console .........ccevveveriiieiiiieinene
2 | 107-2112 Decal, Warning Slope 16 | 103-3113 Decal, Lazer Model
3 | 103-6319 Decal, Check Service..........ccccoveuvvennnnn. 1 17 | 1-633313 Decal, Warning ........ccccoecvveerieeeiineennnee.
4 | 1-643222 Decal, Belt Routing 18 | 1-633462 Decal, Important ........
5 | 103-5368 Decal, Deck Height 19 | 103-1146 Decal, Ultracut 60
6 | 1-643339 Decal, Pump Belt Rtg..........ccccovvvvenincen. 1 20 | 103-5881 Decal, Rotating Devices.............ccccenee. 1
7 | 103-3270 Decal, 3750 RPM 21 | 103-9256 Decal, Console Top
8 | 103-1145 Decal, Ultracut 52 22 | 1-523552 Decal, Hyd Tank/Hot Surface
9 | 1-513742 Decal, NO Step.....cccocveivireeiiieeiiieeeien 2 23 | 107-2102 Decal, Rops Folding
10 | 1-303508 Decal, Discharge Warning w1 24 | 1-633922 Decal, Anti-Scalp........
11 | 103-0262 Decal, Fuel Valve.........cccccoooviiviiennnnen. 1 25 | 103-2882 Decal, Exmark Logo
12 | 1-513748 Decal, Guard..........ccccovvuveeinieeiniicenenn 1 26 | 1-403005 Decal, Danger.........ccccoovveeinieeeiieeeee.
13 | 98-5954 Decal, Missing Cover ... w2 27 | 103-3999 Decal, Exmark Logo (Console)
14 | 103-7491 Decal, Bolt TOrque ..........ccovveeeviveeninnen. 1 103-5472 Decal Kit

-19-



DECAL GROUP

1 2
A & .
A WARNING ‘6 .

A WARNING

+ Operating on wet grass or steep slopes can cause sliding
and loss of control.
- Wheels dropping over edges can cause rollovers, which
may result in serious injury, death or drowning.
+To avold loss of control and possibility of rollover:
Do NOT operate near drop-offs or near water.
“Do NOT operate on slopes greater than 15

To avoid serious injury or death

* Read and understand the operator's manual before using this machine. IGNITION
* Do NOT operate unless Irained to safely use this machine.

* Do NOT operate under the influence of alcohol or drugs.

+ Do NOT operate without shields, guards, and safety devices
in place and working.

+ Check the function of the operalor presence controls (OPC) safety

system daily. Do NOT defeat the OPC system

+ Stop the engine and remove key before adjusting, servicing

or cleaning machine and atiachments.

- Hearing protection is recommended. IMPORTANT: Before starling
engine, clean grass from pump
drive belt compartment. Check
more often in dry contions

“Reduce speed and use extreme caution on slop:
-Avoid sudden turns or rapid speed changes.
+There is no roll over protection when the roll bar is down.
- Always keep roll bar in the raised and locked position
and use seat belt.
- Read and follow rollover protection inst
o7

103-399

3 4

CHECK/SERVICE REFERENCE AID BELT ROUTING
o GREASE LUBE POINTS ATINTERVALS SHOWN.
(1) CHECK HYDRAULIC FLUID AT INTERVAL SHOWN.
(USE ONLY MOBIL 115W-50 SYNTHETIC MOTOR OIL.)

6 7

Engine RPM
PUMP BELT ROUTING 5050 (1 lad)

[3] CHECK TIRE PRESSURE IN PNEUMATIC TIRES -
13 PS| AT INTERVAL SHOWN.
SEE OPERATORS MANUAL FOR ADDITIONAL DETAILS

43339

YEARLY <53 (UNDER ENGINE DECK)

aaHours [3] 3] s0HouRs

8 9 [ & WARNING |
200 HoURS <% . . DO NOT OPERATE WITHOUT
4~ R ™ NO STEP,, ORASS GOLLECTION SVSTEW, OR

40 HOURS: <10 HOURS MULCH KIT IN PLACE. DO NOT
REMOVE GRASS CATCHER UNTIL
% fo! BLADES HAVE STOPPED. 1203508
e S
] ]
P—

veRRLY 00 <t veany 15

YernLY. 3 YEARLY
40HoURS. 0HOURS

J

14
ACAUTION DANGER ot ) A WARNING

'COVER IS MISSING. DO NOT OPERATE Wit o
THIS UNIT WHEN COVER IS NOT IN PLACE <520 To avoid serious injury or death

 Pick up objects thatcould he throw by the blades;
+ Do NOT mow when people and petsare i the area. .
+ Do NOT cary passengers.
« Look behind and to the side before changing directons.
 Before leaving operalor's position:
-Disengage PTO.
“Move drive evers out o neutral lock position
1 7 “Engage park brake.
-Stop engine.

103-3997

" A WARNING |
DISENGAGE BLADE CLUTCH, SHUT OFF ENGINE ‘

AND REMOVE KEY BEFORE MAKING ADIUSTMENTS,

SERVICING OR CLEANING DECK.

sen
®,
@ )
" AWARNING
[rEspss——
NOBIL 1 SA 5W-50
ROTATING MECHANICAL DEVICES
£72| "CaN chuse SeRioUs NURYY Bef | SYNTHETIC ENGINE OL
2 FLuToOROF BAPRE
- DO NOT operate without guards in plce| Qc&
Y,

103-6256

RIVE WHEEL RELEASE

A WARNING Battery contains sulfuric acid. Avoid contact and always shield eyes, H
— face, skin and clothing from batery. Cigarette, flames or sparks could
[ cause battery o explod. Do hot charge o use booster cabies o acust post
= Gonnections wiholt proper raining, I event o an accident flush with water One trn countrclociuse Lo relesse
immediatey. Keep outofreach of chicren Do not over-ighten

24
N

( ANTI-SCALP ROLLER )
STMENT
FOR NORMAL OPERATING CONDITIONS, PLACE
ROLLERS IN POSITIONS SHOWN FOR 3/4 (19 mm)
(GROUND CLEARANCE.

GUITING HEIGHT

3 KEEP HANDS and FEET AWAY
i INGHES(mm)

[FOR MAXIMUM ROLLERS MAY BE
IPOSITIONED LOWER, BUT MUST MAINTAIN A MINIVUI
[OF 12 (64 mm) GROUND CLEARANCE. NEVER POSITION|
[THE ROLLERS O SUPPORT THE MOWER DECK.

-20-



KOHLER ELECTRICAL GROUP

=N

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-633652-03 Hold Down, Battery ..........cccceevviivieenenn. 1 20 | 1-513051 Switch, Drive Lever N.O........................ 2
2 103-0293 Battery-12V.........cuueeeeeeiiiiieiiiiieieeeeeneeenens 1 21 | 1-303287 Plastic Tie (Small).......ccccceeiiiiiiiiieeennnns 5
3 | 1-543792 Wingnut, NYIOC.......ccoovviiiiiiiiiieeriieee 2 22 | 103-5218 Module, Seat Delay ...........cocoeeevveeennnnn
4 | 1-633307 Cable, Battery (-) 40"... 1 23 | 103-0206 Switch, Ignition W/ Keys
5 | 1-543391 Insulator, Battery..........ccccovvveeiiieeenineen. 1 24 | 1-513374 Meter, Engine HOUrS ..........cocoueeiiineennnn.
6 | 1-800282 Screw, 5/16-18 X 7 ...covcvvveeeeeieiienreenen 1 25 | 103-5221 SWItCh, PTO...oviiiieiereceeee e
7 | 3256-2 Washer, 1/4 Flat....... 26 | 1-633396 Clip, Loom .69 ........

8 | 3217-6 Nut, Hex 5/16-18 27A | 103-5334 Harness, Wiring
9 | 1-523415 Spring, Seat SWitCh...........ccooceeevieennne. 1 28 | 1-303335 Plastic Tie (Large)......ccccoveeriuveeinineennn 2
10 | 1-522424-03 WIdmt, Spring Mount............cccceevveeennnne. 1 29 | 1-523281 Cable, Battery (+) 30" .....cceeeviiveeeiieeens 1
11 | 3214 Screw, 1/4-20 X 3/4 ....coovveiiiiiiiiiee 5 30 | 1-543393 Insulator, Solenoid (+)........ccccveviieeennnne. 1
12 | 32128-33 Nut, 1/4-20 WhizlocK..........ccccevvviennnnen. 6 31 | 1-633651 Bolt, Battery Hold Down.............ccccceneee. 2
13 | 103-2106 Key, Exmark LOgO........cccevnveennineeninnen. 1 32 | 103-5652 Asm, Seat Switch Actuator..................... 1
1-603511 Key, Ignition ..., 1 33 | 3296-2 Nut, #10-24 Hex NyloC.........cccceevveeennnn. 4
14 | 1-513152 Switch, Seat N.C.......oooiiiiiiieiiiiieee, 1 34 | 1-643275 Relay, 12V ... 2
15 | 1-513180 Actuator, Seat Switch..............cooeeeeennnn. 1 35 | 103-0498 NUt, [gNILION ...eeeeieiiiiiiieeeeee e 1
16 | 3290-500 Screw, #10-24 X 5/8 ... 12 36 | 321-2 Screw, 1/4-20 X 1/2...c.cooiiiiiiiiieeiien. 1
17 | 1-633181 Plate, Tapped........coccveveieeeiiiiiiieee e 4 37 | 3256-22 Washer, 1/4 SAE ........cccccoeiiiiiiiieeeeeies 1
18 | 1-816001 FUSE-20 AMP .eoiiiiiiiiiiieieieeeeeee e 2 38 | 3296-29 Nut, 5/16-18 NylOC........evveeeeeeiiiiiiieeenne 1
19 | 1-633111 Switch, Brake N.O./N.C............ccvvvvvevenns 1

A Use dielectric grease on all wiring harness connectors.

-21-




KOHLER ELECTRICAL DIAGRAM

(39vIN3
Fived HLIA N3dD

(39YIN3

Va8 HIIK 03301

NOILISOd 007 WALMaN NI
Sd3A37 0AIND] HLIN 0380710 3V
SHILINS T0HINDD NOILOW HLO8

ON3 3dIM WOdd O3M3IA SHOLIINNDD

JOAEN i
T
PivaA T0INDD I0LNDD
& ;Dﬁmm‘m\ NOLLOW H1 NOLLOW HY
o2y
. i
5 x S
s asHdzBE BB s e =Sk r m e @ o o o -
[ A3 0L NR0 - N0 HILINS
NBANIE O FNGRD - NI HILINS
34TALS Y IB/NId
N33 0 -
S0LINNDD S — 30
JNIIN . .
e 0 a0 MWD HILINS
[=lE=]==] 0ld
_Hmaz,%
0ION3TOS O3S 0¥ 1/3N0 N
BN g - wgzﬂw
D ST
i E gr  dlH
diy 02 o Fmgzé
EN]=| m
o ﬁmazé
IR0
dy 02 @ﬂ@% e
EN]=]
o ——— HOLIAS
WMoY | Norinan
T
03
[y Tp—
|
7 Bl 7
0 30070 300N
il AYTED LY3S
O (OLe) LTINS LTI JTOOH 041a0) 3100
NG HInm INEN AVHD 1V3S AYE0 LY3S
JId1033

1¥3S NI oOLYe3dD

HLIN 038070 ST HOLIAS

13LON
S+I+8 Lavis '€
A+ X | V+I+48 Ny "2
3NON 440 1
#IAVW . LINJSIT NOILISOd

X IVNIWSEL

A TIYNIW3L

¥ INIWA3L /
il

8 TYNIWSIL /
et

S TIUNIWS3L

T TWYNIWS3L

HILIAS Old "3INIONT "§3134 oMoH A UNIW33L

HOLIAS 111 “AVHO0 Lv3S X WNIWS3L

AVTEd LaVLS S WNIWd3L

HILINS O1d ‘3NIONT ‘33134 3NOH T WNIWS3L

Ad3LLvE 8 WNIWd3L

d0LyIN93d 39YLI0A Y NIW33L
SNOTLI3NNDD TVNIWS3L

HILIMS NOTLIN9T

-22-



KOHLER LOGIC SCHEMATIC

[TENNREE] ER
ALV 137017
TIIX INIONE ILIHN
Jd1SS38d 110 I8 0
OION3TOS JdIdLS A0¥78/30Nva0
LIS .
AT+

N o=
oY 02 .

EN 1311 ———
datr 0c 137014

INAE!
e

N3 0
N 0

v1e
v1e

dIdLS LTHWNTI 0
JLIHM

v1e

v1e

(HVON3 F3vem

N33 40

—

JUREY HLIN NHOHS
, V1S , e
o T
B et o
9 : g

N33 40

dIdLS LIHWNIIE 0

JdIdLS ADY78/30NVE0
h0T13A

|

e 11
[LE= ]

N33 30
IdI4LS V18 N1d

(110 STIONH)

NOILISOd 01
TYAUMAN NI Se3nd1
“O4INDD HLIA NAOHS

0dINDT
NOILOW H1

N33 30
[LE=l-AN

0dINDD

NOTLOW HY

N33 1

e ‘1

— D

_‘ JEN)
|
s o — | o

A M Aou/z

L =
) ==
A8

e ¥

v

v

v
pLAC|

I

ONMO&9

e
A3

(0Ld)
HILMD
Jl83

NYL

]

NADdE

JAEN

1¥3S NI
1Y 3d0 HLIA NAOHS

HOLINS

NiHOd8
Ve
Jmg 11
e ‘11

130

YL
Ny L

.

FN00
AVHED LVSS

(0313NNDT LON)
INISSOdD S3AIM 7

03133NNDT SAIN ﬁ

HILINS
0ld

(NI HILIKS ) ONVON3SIO
(Ld HLIN NADHS

M T
el 50 [WE] [50]
WL o o) o | A
ﬁ\¢ o -_ o|X |
WTEI
J - ° oS HILIMS
it NOILINOT
OO
B inlln 8
e jﬁ ° ° ° ¥
L - - — — _
130
X ThiRL
A THNIHEL
¥ MRl /
: 8 TikEL
S+I1+8 Lavis €
At X | viIte NI 2 § TNTHa3L
- o 1 iINEL
SN, LI NOILISDd

-23-



NOTES

-24-



NOTES

-25-



SERVICE RECORD

Date

Description of Work Done

Service Done By

-26-




SEE EXMARK'S COMPLETE
LINE OF ACCESSORIES

RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM
DECK LIFT ASSIST KIT

HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS)
SNOW BLADE
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

WALK BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM

STEERABLE SULKY
SULKY HITCH KIT
TURF STRIPER

Check us out on the Web:
www.exmark.com

© 1997-2004 EXMARK MFG. CO. INC. PART NO. 103-9171
INDUSTRIAL PARK BOX 808 (402) 223-6300
BEATRICE, NE 68310 FAX (402) 223-5489

Ak

ALL RIGHTS RESERVED PRINTED IN U.S.A. MEG. CO.




